Report No: SSP24100250-2E

FCC ID:2A2RJ-CP5

Test Data Appendix of Test Report

1. Duty Cycle
Condition Mode Frequency (MHz) Antenna Duty Cycle (%) Correction Factor (dB) 1/T (kHz)

NVNT a 5745 Antl 14.78 8.3 5.56
NVNT a 5785 Antl 14.7 8.33 5.78
NVNT a 5825 Antl 14.7 8.33 5.78
NVNT n20 5745 Antl 13.82 8.59 6.21
NVNT n20 5785 Antl 13.91 8.57 6.17
NVNT n20 5825 Antl 13.82 8.59 6.21
NVNT n40 5755 Antl 8.81 10.55 10.31
NVNT n40 5795 Antl 8.82 10.55 10.31
NVNT ac20 5745 Antl 12.71 8.96 6.85
NVNT ac20 5785 Antl 12.62 8.99 6.9

NVNT ac20 5825 Antl 12.63 8.99 6.9

NVNT ac40 5755 Antl 8.15 10.89 11.24
NVNT ac40 5795 Antl 8.23 10.85 11.11
NVNT ac80 5775 Antl 6.08 12.16 15.38
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2. Maximum Conducted Output Power

Condition | Mode Frequency Antenna Conducted Power Duty Factor Total Power Limit Verdict
(MHz) (dBm) (dB) (dBm) (dBm)
NVNT a 5745 Antl -1.84 8.3 6.46 30 Pass
NVNT a 5785 Antl -2.38 8.33 5.95 30 Pass
NVNT a 5825 Antl -2.57 8.33 5.76 30 Pass
NVNT n20 5745 Antl -2.44 8.59 6.15 30 Pass
NVNT n20 5785 Antl -2.87 8.57 5.7 30 Pass
NVNT n20 5825 Antl -2.82 8.59 5.77 30 Pass
NVNT n40 5755 Antl -5.02 10.55 5.53 30 Pass
NVNT n40 5795 Antl -5.2 10.55 5.35 30 Pass
NVNT ac20 5745 Antl -2.53 8.96 6.43 30 Pass
NVNT ac20 5785 Antl -2.72 8.99 6.27 30 Pass
NVNT ac20 5825 Antl -3.87 8.99 5.12 30 Pass
NVNT ac40 5755 Antl -4.6 10.89 6.29 30 Pass
NVNT ac40 5795 Antl -4.64 10.85 6.21 30 Pass
NVNT ac80 5775 Antl -6.89 12.16 5.27 30 Pass




Report No: SSP24100250-2E

FCC ID:2A2RJ-CP5

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.745000000 GHz

#IFGain:Low

-

[02:21:39 PMNaov 12, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.745000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.745 GHz
#Res BW 1 MHz

Channel Power

-1.84 dBm 20 MHz

Center Freq
5.745000000 GHz

CF Step
4.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-74.85 dBm /Hz

STATUS.

Power NVNT a 5745MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.785000000 GHz

#IFGain:Low

. Trig: Free Run

[02:23:37 PMNav 12, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.785000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.785 GHz
#Res BW 1 MHz

Channel Power

-2.38 dBm 20 MHz

Center Freq
5.785000000 GHz

#VBW 3 MHz

Power Spectral Density

-75.39 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT a 5785MHz Antl



Report No: SSP24100250-2E

FCC ID:2A2RJ-CP5

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.825000000 GHz

#IFGain:Low

-

[02:25:24 PMNav 12, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.825000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.825 GHz
#Res BW 1 MHz

Channel Power

-2.57 dBm 20 MHz

Center Freq
5.825000000 GHz

CF Step
4.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-75.58 dBm /Hz

STATUS.

Power NVNT a 5825MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.745000000 GHz

#IFGain:Low

. Trig: Free Run

[02:27:51 PMNav 12, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.745000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.745 GHz
#Res BW 1 MHz

Channel Power

-2.44 dBm 20 MHz

Center Freq
5.745000000 GHz

#VBW 3 MHz

Power Spectral Density

-75.45 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT n20 5745MHz Antl



Report No: SSP24100250-2E FCC ID:2A2RJ-CP5

| Keysight Spectrum Analyzer - Channel Power = |
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| Keysight Spectrum Analyzer - Channel Power = |
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| Keysight Spectrum Analyzer - Channel Power = |
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| Keysight Spectrum Analyzer - Channel Power = |
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. Keysight Spectrum Analyzer - Channel Power
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3. -6dB Bandwidth

Condition Mode Frequency (MHz) Antenna -6 dB Bandwidth (MHz) Limit -6 dB Bandwidth (MHz) Verdict
NVNT a 5745 Antl 16.32 0.5 Pass
NVNT a 5785 Antl 16.137 0.5 Pass
NVNT a 5825 Antl 16.004 0.5 Pass
NVNT n20 5745 Antl 17.029 0.5 Pass
NVNT n20 5785 Antl 16.803 0.5 Pass
NVNT n20 5825 Antl 17.607 0.5 Pass
NVNT n40 5755 Antl 35.232 0.5 Pass
NVNT n40 5795 Antl 35.212 0.5 Pass
NVNT ac20 5745 Antl 17.439 0.5 Pass
NVNT ac20 5785 Antl 16.392 0.5 Pass
NVNT ac20 5825 Antl 17.524 0.5 Pass
NVNT ac40 5755 Antl 35.179 0.5 Pass
NVNT ac40 5795 Antl 35.33 0.5 Pass
NVNT ac80 5775 Antl 73.875 0.5 Pass
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. Keysight Spectrum Analyzer - Occupied BW
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-6dB Bandwidth NVNT a 5745MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.785000000 GHz

#IFGain:Low

. Trig: Free Run

[02:23:56 PMNav 12, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.785000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.785 GHz
#Res BW 100 kHz

Occupied Bandwidth
16.397 MHz
-28.352 kHz
16.14 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 5.79304 GHz

Center Freq
5.785000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

3.000000 MHz
Man

#VBW 300 kHz

Total Power 10.5 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT a 5785MHz Antl



Report No: SSP24100250-2E

FCC ID:2A2RJ-CP5

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.825000000 GHz

#IFGain:Low

SENSE:PULSE|
Center Freq: 5.825000000 GHz

. Trig: Free Run
#Atten: 30 dB

[ [ntl

[02:25:42 PMNav 12, 2024

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.825 GHz
#Res BW 100 kHz

Occupied Bandwidth
16.400 MHz
-40.282 kHz
16.00 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power

% of OBW Power
x dB

Mkr3 6.832962 GHz

5.825000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

3.000000 MHz

10.5 dBm

99.00 %
-6.00 dB

STATUS.

-6dB Bandwidth NVNT a 5825MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.745000000 GHz

#IFGain:Low

SENSE:PULSE|
Center Freq: 6.745000000 GHz

. Trig: Free Run
#Atten: 30 dB

[ [ntl

[02:28:10 PMNav 12, 2024

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.745 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.548 MHz
-46.741 kHz
17.03 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power

% of OBW Power
x dB

Mkr3 6.753468 GHz

Center Freq
5.745000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

3.000000 MHz
Man

11.2 dBm

99.00 %
-6.00 dB

STATUS.

-6dB Bandwidth NVNT n20 5745MHz Ant1



Report No: SSP24100250-2E FCC ID:2A2RJ-CP5

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [02:30:06 PMNov 12, 2024

Center Freq 5.785000000 GHz Center Freq: 6.785000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr3 6.793348 GHZz

Ref Offset 2.8 dB
Ref 22.80 dBm

5.785000000 GHz

Center 5.785 GHz Span 30 MHz CF Ste
#Res BW 100 kHz #/BW 300 kHz Sweep 3.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 10.4 dBm
17.570 MHz

Transmit Freq Error -53.590 kHz % of OBW Power 99.00 %

x dB Bandwidth 16.80 MHz x dB -6.00 dB

STATUS.

-6dB Bandwidth NVNT n20 5785MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [02:31:40 PMNov 12, 2024

Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 6.833773 GHz

Frequency

Ref Offset 2.79 dB
Ref 22.79 dBm

Center Freq
5.825000000 GHz

Center 5.825 GHz Span 30 MHz CF Ste
#Res BW 100 kHz #/BW 300 kHz Sweep 3.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 10.2 dBm
17.588 MHz

Transmit Freq Error -30.357 kHz % of OBW Power 99.00 %

x dB Bandwidth 17.61 MHz x dB -6.00 dB

STATUS.

-6dB Bandwidth NVNT n20 5825MHz Ant1



Report No: SSP24100250-2E

FCC ID:2A2RJ-CP5

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.755000000 GHz

#IFGain:Low

-

[02:40:20 PMNav 12, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.755000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.81 dB
Ref 22.81 dBm

Center 5.755 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 6.772552 GHZ
-15.1756 dBm

Center Freq
5.755000000 GHz

Span 60 MHz

Sweep 6 ms CF Step

#VBW 300 kHz 6.000000 MHz

Total Power 10.4 dBm

35.679 MHz

Transmit Freq Error
x dB Bandwidth

-63.833 kHz
35.23 MHz

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT n40 5755MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.795000000 GHz

#IFGain:Low

. Trig: Free Run

[02:42:29 PMNaov 12, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.795000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.795 GHz
#Res BW 100 kHz

Occupied Bandwidth
35.772 MHz

-42.569 kHz
35.21 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.812564 GHZ
-17.818 dBm

Center Freq
5.795000000 GHz

#VBW 300 kHz 6.000000 MHz

Man

Total Power 10.3 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT n40 5795MHz Antl



Report No: SSP24100250-2E

FCC ID:2A2RJ-CP5

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.745000000 GHz

#IFGain:Low

SENSE:PULSE|
Center Freq: 6.745000000 GHz

. Trig: Free Run
#Atten: 30 dB

[ [ntl

[02:34:07 PMNaov 12, 2024

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.745 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.558 MHz
-70.230 kHz
17.44 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power

% of OBW Power
x dB

Mkr3 5.753649 GHz
-12.637 dBm

Center Freq
5.745000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

3.000000 MHz

11.1 dBm

99.00 %
-6.00 dB

STATUS.

-6dB Bandwidth NVNT ac20 5745MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.785000000 GHz

#IFGain:Low

SENSE:PULSE|
Center Freq: 6.785000000 GHz

. Trig: Free Run
#Atten: 30 dB

[ [ntl

[02:36:05 PMNav 12, 2024

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.785 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.611 MHz
-34.119 kHz
16.39 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power

% of OBW Power
x dB

Mkr3 6.793162 GHz

-12.621 dBm

Center Freq
5.785000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

3.000000 MHz
Man

10.5 dBm

99.00 %
-6.00 dB

STATUS.

-6dB Bandwidth NVNT ac20 5785MHz Antl



Report No: SSP24100250-2E

FCC ID:2A2RJ-CP5

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF SENSE:PULSE |

[02:37:57 PMNav 12, 2024

Center Freq 5.825000000 GHz Gantargfoq:{BA2M000000I5 EE2
. Trig: Free Run
#FGain:Low

#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.825 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power

17.591 MHz
-27.131 kHz
17.52 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Mkr3 6.833735 GHz

5.825000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

3.000000 MHz

10.6 dBm

99.00 %
-6.00 dB

STATUS.

-6dB Bandwidth NVNT ac20 5825MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

SENSE:PULSE] [

[02:45:03 PMNav 12, 2024

Center Freq: 6.755000000 GHz
. Trig: Free Run
#Atten: 30 dB

Center Freq 5.755000000 GHz

#IFGain:Low

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.81 dB
Ref 22.81 dBm

Center 5.755 GHz

#Res BW 100 kHz #VBW 300 kHz

Total Power

Occupied Bandwidth
36.105 MHz
-73.045 kHz
35.18 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Mkr3 6.772516 GHZ

-12.508 dBm

Center Freq
5.755000000 GHz

Span 60 MHz

Sweep 6 ms CF Step

6.000000 MHz
Man

10.3 dBm

99.00 %
-6.00 dB

STATUS.

-6dB Bandwidth NVNT ac40 5755MHz Antl



Report No: SSP24100250-2E

FCC ID:2A2RJ-CP5

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.795000000 GHz

#IFGain:Low

. Trig: Free Run

[02:47:20 PMNaov 12, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.795000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

#Atten: 30 dB

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.795 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 5.81263 GHz

5.795000000 GHz

#VBW 300 kHz

Total Power 10.2 dBm

36.001 MHz

Transmit Freq Error
x dB Bandwidth

-34.425 kHz
35.33 MHz

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT ac40 5795MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.775000000 GHz

#IFGain:Low

. Trig: Free Run

[02:49:41 PMNaov 12, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.775000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.775 GHz
#Res BW 100 kHz

Occupied Bandwidth
75.255 MHz

-131.49 kHz
73.88 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 65.811806 GHZ

Center Freq
5.775000000 GHz

#VBW 300 kHz 12.000000 MHz

Man

Total Power 9.83 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT ac80 5775MHz Antl



Report No: SSP24100250-2E

FCC ID:2A2RJ-CP5

4. Occupied Channel Bandwidth

Condition Mode Frequency (MHz) Antenna 99% OBW (MHz)
NVNT a 5745 Antl 16.44
NVNT a 5785 Antl 16.459
NVNT a 5825 Antl 16.37
NVNT n20 5745 Antl 17.576
NVNT n20 5785 Antl 17.64
NVNT n20 5825 Antl 17.534
NVNT n40 5755 Antl 36.007
NVNT n40 5795 Antl 35.917
NVNT ac20 5745 Antl 17.635
NVNT ac20 5785 Antl 17.675
NVNT ac20 5825 Antl 17.56
NVNT ac40 5755 Antl 36.256
NVNT ac40 5795 Antl 36.134
NVNT ac80 5775 Antl 75.48




Report No: SSP24100250-2E

FCC ID:2A2RJ-CP5

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.745000000 GHz

#IFGain:Low

-

[02:21:48 PMNaov 12, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.745000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.745 GHz
#Res BW 200 kHz

Occupied Bandwidth

Mkr1 5.73996 GHz
-3.7060 dBm

Center Freq
5.745000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#VBW 620 kHz 3.000000 MHz

Total Power 10.3 dBm

16.440 MHz

Transmit Freq Error
x dB Bandwidth

-69.142 kHz
19.37 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT a 5745MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.785000000 GHz

#IFGain:Low

. Trig: Free Run

[02:23:46 PMNav 12, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.785000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.785 GHz
#Res BW 200 kHz

Occupied Bandwidth
16.459 MHz
-5.778 kHz
19.87 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 6.788705 GHZ

Center Freq
5.785000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 620 kHz

Total Power 10.2 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT a 5785MHz Antl



Report No: SSP24100250-2E

FCC ID:2A2RJ-CP5

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.825000000 GHz

#IFGain:Low

-

[02:25:33 PMNav 12, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 5.825000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Mkr1 6.829953 GHZ
-4.4737 dBm

Center Freq
5.825000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.825 GHz
#Res BW 200 kHz

CF Step

#VBW 620 kHz 3.000000 MHz

Total Power 10.3 dBm

Occupied Bandwidth
16.370 MHz
-32.845 kHz
18.83 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

OBW NVNT a 5825MHz Ant1

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[02:28:00 PMNav 12, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.745000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.745000000 GHz

#|FGain:Low Radio Device: BTS

Mkr1 6.738673 GHZ

Ref Offset 2.8 dB
Ref 22.80 dBm

Center Freq
5.745000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.745 GHz
#Res BW 200 kHz

CF Step
3.000000 MHz
Man

#VBW 620 kHz

Total Power 10.7 dBm

Occupied Bandwidth
17.576 MHz
-26.915 kHz
20.15 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

OBW NVNT n20 5745MHz Antl



Report No: SSP24100250-2E

FCC ID:2A2RJ-CP5

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.785000000 GHz

#IFGain:Low

-

[02:29:56 PMNav 12, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.785000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Mkr1 65.789965 GHz
-4.4886 dBm

Center Freq
5.785000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.785 GHz
#Res BW 200 kHz

CF Step

#VBW 620 kHz 3.000000 MHz

Total Power 10.3 dBm

Occupied Bandwidth
17.640 MHz
-53.513 kHz
20.23 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

OBW NVNT n20 5785MHz Ant1

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[02:31:30 PMNav 12, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.825000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.825000000 GHz

#|FGain:Low Radio Device: BTS

Mkr1 6.829977 GHz

Ref Offset 2.79 dB
Ref 22.79 dBm

Center Freq
5.825000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.825 GHz
#Res BW 200 kHz

CF Step
3.000000 MHz
Man

#VBW 620 kHz

Total Power 10.1 dBm

Occupied Bandwidth
17.534 MHz
-521 Hz
19.59 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

OBW NVNT n20 5825MHz Antl



Report No: SSP24100250-2E

FCC ID:2A2RJ-CP5

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.755000000 GHz

#IFGain:Low

-

[02:40:10 PMNaov 12, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.755000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.81 dB
Ref 22.81 dBm

Mkr1 6.740156 GHZ
-4.4003 dBm

Center Freq
5.755000000 GHz

Span 60 MHz
Sweep 1.333 ms|

Center 5.755 GHz
#Res BW 430 kHz

CF Step

#VBW 1.2 MHz 6.000000 MHz

Total Power 10.0 dBm

Occupied Bandwidth
36.007 MHz
-88.398 kHz
40.28 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

OBW NVNT n40 5755MHz Ant1

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[02:42:18 PMNav 12, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.795000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.795000000 GHz

#|FGain:Low Radio Device: BTS

Mkr1 5.798648 GHz
-5.2325 dBm

Ref Offset 2.79 dB
Ref 22.79 dBm

Center Freq
5.795000000 GHz

Span 60 MHz
Sweep 1.333 ms|

Center 5.795 GHz
#Res BW 430 kHz

CF Step
6.000000 MHz
Man

#VBW 1.2 MHz

Total Power 9.66 dBm

Occupied Bandwidth
35.917 MHz
-52.189 kHz
40.25 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

OBW NVNT n40 5795MHz Antl



Report No: SSP24100250-2E

FCC ID:2A2RJ-CP5

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.745000000 GHz

#IFGain:Low

-

[02:33:56 PMNav 12, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.745000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Mkr1 6.738712 GHZ
-3.5745 dBm

Center Freq
5.745000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.745 GHz
#Res BW 200 kHz

CF Step

#VBW 620 kHz 3.000000 MHz

Total Power 10.9 dBm

Occupied Bandwidth
17.635 MHz
-51.339 kHz
20.75 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

OBW NVNT ac20 5745MHz Antl

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[02:35:56 PMNav 12, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.785000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.785000000 GHz

#|FGain:Low Radio Device: BTS

Mkr1 6.791213 GHZ

Ref Offset 2.8 dB
Ref 22.80 dBm

Center Freq
5.785000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.785 GHz
#Res BW 200 kHz

CF Step
3.000000 MHz
Man

#VBW 620 kHz

Total Power 10.4 dBm

Occupied Bandwidth
17.675 MHz
-22.896 kHz
20.55 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

OBW NVNT ac20 5785MHz Antl



Report No: SSP24100250-2E

FCC ID:2A2RJ-CP5

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.825000000 GHz

#IFGain:Low

-

[02:37:48 PMNav 12, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 5.825000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Mkr1 65.829962 GHz
-4.4082 dBm

Center Freq
5.825000000 GHz

Span 30 MHz
Sweep 1.333 ms|

Center 5.825 GHz
#Res BW 200 kHz

CF Step

#VBW 620 kHz 3.000000 MHz

Total Power 10.2 dBm

Occupied Bandwidth

17.560 MHz
19.307 kHz
20.73 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

OBW NVNT ac20 5825MHz Antl

[ [ntl

Frequency

. Keysight Spectrum Analyzer - Occupied BW

[02:44:52 PMNaov 12, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.755000000 GHz

. Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Center Freq 5.755000000 GHz

#|FGain:Low Radio Device: BTS

Mkr1 6.739094 GHZ
-5.0834 dBm

Ref Offset 2.81 dB
Ref 22.81 dBm

Center Freq
5.755000000 GHz

Span 60 MHz
Sweep 1.333 ms|

Center 5.755 GHz
#Res BW 430 kHz

CF Step
6.000000 MHz
Man

#VBW 1.2 MHz

Total Power 9.96 dBm

Occupied Bandwidth

36.256 MHz
-9.586 kHz
41.87 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

STATUS.

OBW NVNT ac40 5755MHz Antl



Report No: SSP24100250-2E

FCC ID:2A2RJ-CP5

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.795000000 GHz

#IFGain:Low

-

[02:47:10 PMNov 12, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.795000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.795 GHz
#Res BW 430 kHz

Occupied Bandwidth

Mkr1 5.807426 GHz
-3.8793 dBm

Center Freq
5.795000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

#VBW 1.2 MHz 6.000000 MHz

Total Power 9.62 dBm

36.134 MHz

Transmit Freq Error
x dB Bandwidth

-26.436 kHz
40.60 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT ac40 5795MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.775000000 GHz

#IFGain:Low

. Trig: Free Run

[02:49:29 PMNav 12, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.775000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm
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Occupied Bandwidth
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-112.55 kHz
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Transmit Freq Error
x dB Bandwidth

Mkr1 5.80326 GHz
-4.8923 dBm

Center Freq
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Sweep 1.333 ms| CF Step
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Man

#VBW 2.4 MHz

Total Power 9.21 dBm

99.00 %
-26.00 dB

% of OBW Power
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STATUS.
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Report No: SSP24100250-2E FCC ID:2A2RJ-CP5

5. Maximum Power Spectral Density Level

Condition | Mode | Frequency (MHz) | Antenna | Conducted PSD (dBm) | Duty Factor (dB) | Total PSD (dBm) | Limit (dBm) | Verdict
NVNT a 5745 Antl -13.24 8.3 -4.94 30 Pass
NVNT a 5785 Antl -13.26 8.33 -4.93 30 Pass
NVNT a 5825 Antl -14.19 8.33 -5.86 30 Pass
NVNT n20 5745 Antl -13.89 8.59 -5.3 30 Pass
NVNT n20 5785 Antl -13.88 8.57 -5.31 30 Pass
NVNT n20 5825 Antl -15.27 8.59 -6.68 30 Pass
NVNT n40 5755 Antl -18.42 10.55 -7.87 30 Pass
NVNT n40 5795 Antl -18.92 10.55 -8.37 30 Pass
NVNT ac20 5745 Antl -14.08 8.96 -5.12 30 Pass
NVNT ac20 5785 Antl -14.33 8.99 -5.34 30 Pass
NVNT ac20 5825 Antl -13.29 8.99 -4.3 30 Pass
NVNT ac40 5755 Antl -18.62 10.89 -7.73 30 Pass
NVNT ac40 5795 Antl -18.49 10.85 -7.64 30 Pass
NVNT ac80 5775 Antl -21.16 12.16 -9 30 Pass




Report No: SSP24100250-2E

FCC ID:2A2RJ-CP5

. Keysight Spectrum Analyzer - Swept SA

500 AC
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. Keysight Spectrum Analyzer - Swept SA
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. Keysight Spa:trum Ana\yzer EiweptSA
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. Keysight Spectrum Analyzer - Swept SA
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. Keysight Spectrum Analyzer - Swept SA
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. Keysight Spectrum Analyzer - Swept SA
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. Keysight Spectrum Analyzer - Swept SA
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. Keysight Spa:trum Ana\yzer EiweptSA
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. Keysight Spectrum Analyzer - Swept SA
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' Keysight Spa:trum Ana\yzer EiweptSA
50 Q SENSE:PULSE| [
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. Keysight Spectrum Analyzer - Swept SA
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Report No: SSP24100250-2E

FCC ID:2A2RJ-CP5

6. Band Edge

Condition Mode Frequency (MHz) Antenna Max Value (dBm) Verdict
NVNT a 5745 Antl -42.02 Pass
NVNT a 5825 Antl -45.38 Pass
NVNT n20 5745 Antl -44.55 Pass
NVNT n20 5825 Antl -45.73 Pass
NVNT n40 5755 Antl -40.99 Pass
NVNT n40 5795 Antl -46.57 Pass
NVNT ac20 5745 Antl -39.72 Pass
NVNT ac20 5825 Antl -42.41 Pass
NVNT ac40 5755 Antl -37.3 Pass
NVNT ac40 5795 Antl -46.37 Pass
NVNT ac80 5775 Antl -35.1 Pass
NVNT ac80 5775 Antl -36.67 Pass
NVNT ac80 5775 Antl -34.91 Pass
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. Keysight Spectrum Analyzer - Swept SA
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. Keysight Spectrum Analyzer - Swept SA
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. Keysight Spectrum Analyzer - Swept SA
=00 A
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. Keysight Spectrum Analyzer - Swept SA
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s Keysight Spectrum Analyzer - Swept SA
i RL RF 500 AC SENSE:PULSE [02:42:46 PMNov 12, 2024
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. Keysight Spectrum Analyzer - Swept SA
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. Keysight Spectrum Analyzer - Swept SA
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. Keysight Spectrum Analyzer - Swept SA
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s Keysight Spectrum Analyzer - Swept SA
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. Keysight Spectrum Analyzer - Swept SA
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. Keysight Spectrum Analyzer - Swept SA
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7. Conducted RF Spurious Emission

Condition Mode Frequency (MHz) Antenna Max Value (dBc) Limit (dBc) Verdict
NVNT a 5745 Antl -33.78 -27 Pass
NVNT a 5785 Antl -34.55 -27 Pass
NVNT a 5825 Antl -34.01 -27 Pass
NVNT n20 5745 Antl -34.59 -27 Pass
NVNT n20 5785 Antl -34.53 -27 Pass
NVNT n20 5825 Antl -34.2 -27 Pass
NVNT n40 5755 Antl -34.74 -27 Pass
NVNT n40 5795 Antl -34.73 -27 Pass
NVNT ac20 5745 Antl -34.38 -27 Pass
NVNT ac20 5785 Antl -34.61 -27 Pass
NVNT ac20 5825 Antl -34.38 -27 Pass
NVNT ac40 5755 Antl -33.81 -27 Pass
NVNT ac40 5795 Antl -34.87 -27 Pass
NVNT ac80 5775 Antl -34.66 -27 Pass
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Tx. Spurious NVNT n20 5825MHz Ant1 Emission



Report No: SSP24100250-2E FCC ID:2A2RJ-CP5

. Keysight Spectrum Analyzer - Swept SA
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#Avg Type: RMS
PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset 281 dB
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. Keysight Spectrum Analyzer - Swept SA
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Report No: SSP24100250-2E FCC ID:2A2RJ-CP5

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE] [

#Avg Type: RMS
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Tx. Spurious NVNT ac20 5825MHz Antl Emission

' Keysight Spectrum Analyzer - Swept SA
] RL RF 500 AC SENSE:PULSE|
Center Freq 13.515000000 GHz . #Avg Type: RMS
PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset 281 dB
Ref 20.00 dBm
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Tx. Spurious NVNT ac40 5755MHz Ant1 Emission



Report No: SSP24100250-2E FCC ID:2A2RJ-CP5

. Keysight Spectrum Analyzer - Swept SA
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IFGain:Low #Atten: 30 dB
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' Keysight Spectrum Analyzer - Swept SA
] RL RF 500 AC SENSE:PULSE|
Center Freq 13.515000000 GHz . #Avg Type: RMS
PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset 2.8 dB
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Tx. Spurious NVNT ac80 5775MHz Antl Emission



